ltem Description Quantity Rate Amount

Complaint: PIECE OF 5TH WHEEL PLATE HANGING DOWN. FUEL LINES FROM TANK TO REEFER NEED REPLACED.
PASSENGER REAR OUTSIDE TIRE IS FLAT. LATCH ON OVERHEAD DOOR IS LOOSE.

Cause: WEAR AND TEAR.

Labaor Correction:
Chassis / Chassis /| DROPPED 5TH WHEE L PLATE FROM TRAILER TO CUT ADDED
STRUCTURAL SUPPORT (1/4" FLAT ME TAL AND 1/4" ANGLE IRON). RE-INSTALLED &TH
WHEEL PLATE. REPLACED FUEL LINES FOR FUEL TANK TO REFER. REPAIRED
PASSENGER REAR OUTSIDE TIRE (BEAD LEAKING, WIRE WHEELED BOTH BEADS).
REPAIRED LATCH ON OVERHEAD DOOR (REPLACED HARDWARE AND ADDED
BACKING PLATE TO SECURE LATCH). ONE BOTTLE OF BRAKE ANTIFREESE.
CHECKED ALL LIGHTS AFTER HOOKING EVERYTHING BACK UP (TOP FRONT
MARKERS NOT WORKING, DRIVER STATED THAT THEY NEVER WORKED AND WASN'T
WORRIED ABOUT HAVING THEM REPAIRED.
GREASED TRAILER. - Compleled: 3/23/2023

Parts 1/4 x 4" FLAT

Parts 2X2X1/d ANGLE IRON

Parts 3/8"-16X2.5" GRADE B8 BOLT

Parts JIBEAE NUT

Pars CROSS MEMBER BOLT KIT

Farls BULBEX LARGE FLANGE BLIND RIVET
Parts 1/2X3/8 45 DEGREE MALE ELBOW
Parts 1/4"-20x3.5° GRADE & BOLT

Parts 1/4" WASHER

Parts 1/4°-20 LOCK NUT

Pare 16-14 GALGE BUTT CONNECTOR



ENVIRON EMNTAL

Unijt:

135 VIN:
200

4 U|I|'.!?
Chassis: 1

1_|V'-.-‘E;:'55?4L"-’!55?4
Trailer Manulaciurer Llility Trailer pm

anufacturer
|~M1JIIE'::-

Total  $325265




